DTOMEI! 1142048 M19Y860

The Engine Specialist

@ @ @ @ INSTALLATION MANUAL

INYIIRTITF— EJ20/EJ25
BAFFLE STIFFENER for EJ20/EJ25

am & 193036

Part Number

W & A2TLvyY(GC8 7TSAKD/E/F/G, GDA, GDB, GH8 , GRB)
Application L 77<—(BE5 , BP5 , BL5)
TALRXZ—(SG5, SF5)

IMPREZA(GCS8 APPLIED D/E/F/G, GDA , GDB, GH8 , GRB)
LEGACY(BE5S , BP5 , BL5)
FORESTER(SG5 , SF5)

Exgﬁ--------------Zp

Englishllllllllllllll4p

O - DEHFRAZEERGRA THOHEENIZSLY,
OELETDRTIDEBFEEMELHE THELLZSLY,

@Y TR LRIIREL TSN, )
ONRFEEHRTRMYMTESNDE R EAREELT EERASELIZS,

TOMEI DB B LEITFHYMNESSENET,

EJWOIXI VS Fa—Z T EHEHTIKEISU DT —ADBETR B,
FAINXNYETF—avIC&BFMILISVARADAAILTERFREELET,
TOMEINY IR TIF—IF2EHEICKY . EEDISUI5—REHEEL.
BEARLIEREELIC. AMILDRYEREET,

@ Please carefully read this manual prior to installation.

@ Please also refer to the Fuji Heavy Industries Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

The EJ20 and Ei25 engines tend to have 2 common problems when yvou start to make
more power from this engine. Firstly the crankcase is well known for its lack of strength
due to the design nature. Secondly oil cavitations are also a common problem which will
deprive the supply of oil to the bearings and cause serious engine problems.

The TOMEI Baffle Stiffener is a heavy duty twin plate design to that addresses and
resolves both issues with a single product. The oil issues are corrected with the baffle
plate and strength is added to both the left and right side crank cases with the stiffener
plate.




B AR AR A

TEORE -HEHIRO>TLNEIMNEERL TSN, ORIFRBESN TS HETT,

Eg

‘1_}"1_!‘1_1
JEL
Fﬁ

Fﬁ
Fa

)

ARILE M6X 16 (17)
M6 X 20 (2)

oy \)

7\ 7)L(1)

M6 x 30 (1)

AT7+—()

ERICHRELGT RS

BRYMRFHZIETENDETT,

IUUUEFERIE -
~ILOLUTF

o ‘BREREE

CRIAA Rk

A AILAL—F—FEIEC VY

A EE

BAGEEHERRERSMTY  Y—FyrORENGHHENF-a—XAITR>THEAL TS

WARSORY TR O E =2
BT DERUNANDERYFTEEOHZEN KRBLV IO UERBT AENAHYES,
WG E DRRICIFEBG AZEMALGNTIZS 0,
WY ORI, BYGTE, &

Wi

==
=

A

W

(FH=BHELA. RIFEDBESMERFTERBL TS,

Bnnff\__’f&?ﬁ'@'éuﬂ?ﬁ‘ﬁ") as-g-o

EELAFEALGLE, TS OENYBIRTT,

A=<

BARGORMYFIFIEIVC U RUVIVOUIIN—LRANRZTIREETIT TS,
BERREICKDEFDHKIE - N KDL AREEN H D= B mIERER SO ERY I IXHEREIC

ToTLEEELY,

WY FRTICAR GAE T+ ITRFL TS,
LUREDT TR TIVOVICEYGEN AST2BE. IV VEREBTLIBNAHYES,



Y £ 14

(M EBEBEESEITT ALY AN —F—  N\YTILERYNT

oYL DEEERE

° O
Q
»

(2)7av(Z\yIILERYF1T5
ERSHFRIZABORILFTRY T3,
D-A, DB  HRJLEM6 X 16
AN —F—DRT—DAEIZE->TELLM
YT TS,
@ RILEMS6 x 30
©) AJLEM6 X 16

£AHHFRILY ; 0.65kgf-m (6.5N*m)

Q) AT 7FH—WYFI+#E
ARl . RTI7FH—I20) VT ERYFITS

BR : TP 7Oy DEHETEISKET Ry E
ZEHd 5,

() AT I7F—EF AR —F—DERY T

WU F=0U T BANENESFELRT I —%
I OUTRYIDRILERIZEDHE S,

FAIWARN —F—2RTITF—IZHBEDRILLT
Yti+3

@ RILEM6 x 20 (FESD{FIFRILE:1.0kgf-m(10N+=m))

@ RILEM6E x 16 (FE&H 1T RIL% :0.65kegf-m(6.5N-m))

AN —F—DRT—DAMIZEH>TELLMNERY
T,

A x%

FAILARL—F—D0U T (FFRIZRIEL TS,

B)YA ALV DERY LTI

FAIIRVBIOELEEIZERET Ry EERL,
FAIWNRERHBORILETRY 15,

«RJLEMG X 16 (FE&D 1L %7 :0.65kgf-m(6.5N-m) )

A x%
RYMITE. AMILDBN. ICLADNENKSIFEREE
1ToTLIEELY,



KIT CONTENTS

Below is the contents of this kit and the quantity in brackets ().

e |J L e
)
. J L

BAFFLE (1) STIFFNER (1)

) 15

O-RING (1) BOLT M6 x 16 (17)
M6 X 20 (2)
M6 x 30 (1)

=

REQUIRED TOOLS

Below are the minimal tools required for the installation.

*General Engine Maintenance Tools +Silicon Gasket
*Torque Wrench *OEM O-Ring Oil Strainer

A CAUTION!

M This product is designed to be used for off road competition purposes.This product may not be road
legal in your country so please check with your local authorities prior to use on general public roads.

H This product is to be fitted by an experienced professional in a fully equipped workshop.

B This product was designed specifically for the engine specified. If the attempt was made to use this product’s)
on another engine other than specified then you will risk of damaging the related parts in this kit and/or
the engine that it is used with.

H If the incorrect tools are used then you risk possible injury or damage to the equipment, product(s)
hazards and or vehicle. Please always work in a safe environment to avoid any health and/or safety.

/A WARNING!

H The installation should be done when the engine and engine bay is cold.
B Always check that all required parts are fitted before starting the car to avoid any fire & safety risks.
B Please wash and clean this product throughly prior to installation.

If the product has not been washed properly, foreign materials that might be left during

the production process may case internal damage to the engine.



INSTALLATION

(1) Gain access and remove the original baffle plate with reference to the official Subaru Service Manual

(2) Fit the Baffle Plate

Secure the Baffle to the block with the bolts as shown
on the left with bolt reference as noted below.

d-A, DB Bolt M6x16

Klnstall to suit the position of the oil pickup.
@ Bolt M6 x 30
©) Bolt M6 X 16

Torque Specs : 0.65kgf-m (6.5N*m)

(3) Oil Strainer Installation Preparation

Fig A : Fit the brand new O—Ring to the Stiffener and
take care not to lose it.

Take Care not
t~ lose O—Ring
A\ ot SN

Fig B : Apply Liquid (Silicone) Gasket to the cylinder
blocks meting surface.

(4) Oil Strainer and Stiffener installation.

Make sure that the O—Ring does not come off during
the installation of the Oil Strainer and check that the
oil strainer lines up with the oil line.

Fit the Qil Strainer with the original bolts

(D Bolt M6 X 20 (Torque Specs: 1.0kgf—-m(10N*m))

® Bolt M6 x 16 (Torque Specs:0.65kgf-m(6.5N=m))

2 Fit to suit the strainers correct mounting position,
position can vary between engine models.

A\ cauTion

Always use a new O—Ring for the Oil Strainer. Don't

reuse the old one.

0/l // (5) Oil Pan Installation
Uil Liquid
[ ,./ iqui

Wi

f;’{,‘ Illll(_ Gasket Apply the liquid gasket to the Oil Pans meting face side

and install the oil pan with the bolts as noted below.

*Bolt M6 X 16 (Torque Specs : 0.65kgf—-m(6.5N"m))

/A cauTiON

After installation is completed, check for any signs

of oil leaks.










TOMEI POWERED ic.
B2 RE/NT—F

T194-0004 RFARETHTEERI1737—3
TEL: 042—795—8411 (%)
FAX:042—799—7851

1737-3 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)

htto://www.tomei-p.co.ip

COEBICEAHLLIEYMTIT BIELOTHEKIT ERE~ABELLET,
EXNME:A~&HER. FXFIKRER9:00~18:00
If you have any questions in regards to the installation of this product,
please contact your local authorised Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

115048 /\wIJLRTTFH— EJ20/EJ25 BRikEiBAE M19Y860



